HKIS
iTFosFvbh TYPE-S
U794 0
Rear Wing

BT E=

Wit ST EFEEICREL TS, ABECHEARICHTEHEA IS,
& RTE4 %y k TYPE-S YT794 24
A& EEEE
32— F No. 53004—AT026

. ONEE GRS86 3BA-ZN8
* 7 =i @ =ML BRZ 3BA-ZD8
oDV D, @ FA24

g =® ® 2021 108~ ® 2021 F£8 A~

& &
OBREFNEXIF 2022 F9 AREFTHOINTY,
2022 F 9 ALIRICEFIN-EFAOESICOVTIE, SELORFTEEFTHEENEHOE (L,

iR sm®E  E03311-T25060-00 2022/9/5 4R Ver.3-1.01
(BmWEE. &8) (B) IyF-or— IX

TC®IC
OZDNEITHKS KT 4 F v FTYPE-S ZHEEVEFWV=EEHIZHYDE S TSWET,
BT (FIEL T EMEFIKEL . BTIHRTREREICRESNTVINEEFYREICTHEALLLESL,
AEFTUT T ETSEICHT BFTRALFZE0Y,
OAZEFAREREFREICIMITTNEIEE, BERXEE=ZFNORRCEEERAICHLT B-OICFo T EELNE
BEEZREELTVES,
OLERXIIE=ZENAREGRUMABEREFRERALIZILICKYVRFLEBEZRICOVTIE, BHTE—UZOEEZEZEVME
TOTHOMLHITTELSEZL,
OAREFZHEALTELLEEY. RBEIESLUZTNIHETIER. /. BBEZFERATICENTELRNILIZLD
BREIZDEFELTE, —UOHERFWL=LIMET,
OARERIE/ —VIIEFHEZREEICHEIATEYET, / —VIILEHFHLUNCERMAFIEEE. AEROMEE - HERUREMN
[SDOWTHREEW LR ET,
OLEEEFNEEETHAINE IDDHERETH>TLIESLY,
QOEBFEMMNBHETH > IGE. BEARICEI>TRT 4 TERIZEVWVHAEL, AERORMTHERSELIZEELHY F9,
HoML®., BEEOEREZITOTIEEL,
QOHEFHICIFHMMREZLSD2ENHY FI, MFF. BEAMICEFMCAERDEEHLEZ LTI,
T - BEEOERR., 7 L—LICE—UELCEEA.
OARHURIIHENIE L, ARREINDFANFEETIHBENHYETOTHOMLHITELIIZE,
OARETDEFIINBEREED. REDOFELKERZT I LAHY FT,
OAREFFELHCBEIRT I LD HYFTOTCAEREAEZEDEEZ TR,
QO EATROMNEABRRUVAED TEXESELORFEEFTEHEVEDLE LI,
MBEERITHRIE. EmB - 23— FNo. - EfER - TO O VB EIXAICHEALIESL,
1




OARHMITHLIEN. MMATICHROLIEREALEL TR, BHTE—VEEZAVIRETOTHLALHITEILZEL,

O L ELTHOHRRERAMBEEEFOETEIREHEZRFICEIYFNEZTIEELHYET,

OELDEBRRVEERF. BIEMI 3 v TTH2>TLEEL,

OKRBRDERE - BE(F, EMMBEMIKFTROFHRIENLETY,

OKRHRFHEETHE. BR - RTAMINBETYT, MIOKRIE., BIKRBEDERICHNRLITIT>TLZE,

OARBRZELEET SR, FEUGLRTUNOEREIFEALGNTLES,

OAENN—VIRAMUINDOEBRZEFERLEAHICRELETES, T WEBEHFICOVTE., SHE-—UNEEFEZEVEEA,

O_NHGZEFR. RXTCTOHEFTHARRMEENJCULLELGHEE, HAOMBELMEELOERAICKY., HEARE
2R - EADNREET DBELHYEITDT, HoMLHITHEILEEL,

L IEDEE ABREELKBREVVALLEDICTREOIEEEERTFLTIEEN,
ARETETRDLOILHEEFXFAL. PEHRRTEEEADEBKRLARILEZRLTVLET,

MNELE rrexupnss. BUXEESER5TRENHHEE

o (PEEXGEREAGEERASERABEINDEAE (AR)
NFE axmRosergtsnsss
GEAMHRE G, UBREPHRETHERSALMGAE (BRI, BERARUHED

5 H
= [

OEXR L I — MK HBEEMAOWIBRUEE - KKZEMUET HHIZ, ROZEEFHOTILESLY,
- NYTUDIA T REFDE—ZFILERSN L THABEEZITOTLEEL,
IRV EENTEERL BIRLEGEVES AR ZEFS>THLTIEEL,

N =
NIE
ORI NBFRARUVSREITIENIZITHENTLIEELY,
CRFERARUSELECEIZKY .. REDBEE@ENENIESFNAIHY EFT,
cRKEDOHEREEBLES BTN DY FT,
O KRB (L FRP (H#RIE TSR F vy ) IR EEHET,
- EEBLAOEE, EERNMH S EER. BE. TROEFNANAHYET,
O FHXEEmOMIERIEX. HBHLEDARS Y FTHELTLIEEL,
QAR DFEERTHROATUTITORRIZIZHTEYT HR LI LAy oK EZZER L LETAREFBEOHEZITOTLIEELY,
QKR IEFHIIFEALEIZIE LT, BEMAAELTLIEELY,
QEERIZREAHTR - TRV EZFHALTLFEEL,

OFy FOBAMBEN—Y IR MIEBELTHY FI, BMATAICER, REOENCEEZHELTILESL,

@/ —TIN—YDRMATEHNALIEA —H—RHTOBREEFREZ L (HATHLIT>TLESL, BFEERENBFRICEN
BRIF. A—H—ITTITEACESEL,

OARBBOIFZNIEEIZToTLLEE, FELiY, BV avIEEZLNTLEEN, FFRRCHEDRRICA
YEF,

O/l b, Ty MEREY G TE THEICHAFTCEEIV, BEUEICHFTZTIE. RLFORCBAKELET.

O IHEED =, —BHHICINY / — A= VIFHBEXIEHRELLGEVESITRELTSEEWL, F, /—TIIL—Y
ZIA T ARE, MEZTRATAVE S ICENTEHRICEI—F T LTS,

2 53004-AT026_3-1. 01



REE4R
BEBICEZEDEN - VUEHCE, UTOFIEZSF>TLEELY,
C BEEERICETADORMTEITL., EEBACRAFC I EZERALTCESI L, NI - BEZORR. 7 L—LAIZIE—1]

s CEEA
- RFYRNZTHAME s - BT - 7z —H—HEIFE) 2T7-oTLESL,

1) RERREZET VIR - ) aAVERNES>TVWAGHEELRHYEIDT, YVaVFT -7 M ETHRITHR

EEIToTL &Y,

2) #EVY R (#240 ~ 400 F2E) HEFEAL. I XWMY ZSOREEEEICH T4 VI LTEMITEIT>TLEELY,

) BELYAUA T - 7R OETHIE - ZEEFToTLIESLY,

4) FS5A3— YT —H—NBEFTVET,

5) 734 <— - H 7z —H—0EB%, YR (#3200 ~FBE) THEY VT VI ETVLET,
FRAICEVR—IVERELTVWRIEENHYET., FzvI L. RETHNIEEELEZ LTS,
FERIIERTIBETIT > TS, EFERT ARE LR CELGYET,

- BRFOMDEM - BEIZDODVWTIEEA—H—RTOBIRRAZCR>TLEEL,

OEHZITMAREZFLSD2ENHY FY, BfFF. BEMEMARBORELEZE L TIESLY,
NI - BREDER., 7 L—LICE—TIECERA,

N X
NFE
AET—7 - ILE—IILIZDNT

OALFIFERIEAR DA FAVY Oy TOELTILa—IL (IPA) TRIEEZT-TLESW, RiEZR5L
WET—7hFANeT < BYET,

OB IFIEITEE A,

ORFEREMN 20°CLLTOERRICIIBRBREAVETLES . ZOGEEFMAHTERZEOTEAL T
=y,

OKRBRDETITR 24 KL, HEEZEZX. KIDBIALLENKIITLTLEEL,

ER{FIFIZDOLT

OEFKHISH LT, BEMEELTESL,
I 210kn/h LLEQRERES AT B,
R TRTPICRSEF vy TERA SREHNBL,
mE

3 53004-AT026_3-1. 01



No. 2% % R No. % R
1 A4 VT RK 1 E E 6| #WEISTry LA
_
2[=mrrIsry |2 QV 7| #w#mISr B
’/\
IOy k ‘
3 . 2 8 Shy ke
o ST RISy
4 D7 IS5y k 1 9 Accessory Kit
RH Bft 4 E R —=t
I = w
5| 7772770 0|  mmseE
Accessory Kit
No. 2% B R e No. % R B=
BI| R&wEKRILE |4 % M8-35 BI| 25>+ vk M6
B2 4 j°|)~‘/9‘ 4 m B3 RE RIL B M6-25
AV =
JL—v AV ¢
B3 A 4 Mg BY i M6
@) T+ bk
B4 +v k 4 @Q Mg B10 M6
=< 2
. ¢ 8.5
B5|  KTviw 2 o | 1] vy TIFr MG
Bs| TS b |13 % M6-15 B12 2K

53004-AT026_3-1. 01




Bt A&

M NyTFTIDIAFREF (=) AdTr—TILE—IFL
EESALTSEEN,

@ rS200y FERIT. P32V UY RRYLNRRLE
maLT<EEN, (F1)

@) FIH )y FEBION—RREMARTZESNL,
Gy TEHNLTN—RREZHREDOREIZE 5 HEVE
FrIcEE LT a0, (K2)

SOy R R LRIV

=

@) 9Ty MZRE Y KRV FERfFF TS
Lo (B3) (&t ks - 20N-m { 2.0 kef-m 1)
RANHIPEODTOLEWMIZTY Y TS5y BRI

TLEEW,
RLMICIEFR LAy F (LOCTITE243 B M) &ML
TLEEL,

&) VAVITRKIZI IV TSy FERFFTLEEL,
(4. ®5) (T RLs 10N-m { 1.0 kef-m 1)

BEREOT-HRE VR FTIEESFy FEELTE

ELTLEEL,

XUV RISy b

/%

TTT— XAy RRILE

QQQ)]

RO EITSry R 2RERENIZRAT T LS

EE
D4 U TKK
. Ty v R N S
A ‘/7\2&% Fo R NG \ ,\J/ EgmMal
[@ﬂ HH— —))
TR N R AL+
> R N \ & M6-25
N\
@ﬂ SH— )
ROVEITSry b o
XIOVEITSTY b = 4

53004-AT026_3-1. 01



6) B6AEDTEIZTRSI VI Yy KA vF—RRJLIC
O B DNREHITTLEEL, (K6)

(7 B6AEDTEIZTRSI Iy KA vF—RRJLIC
O IDREHITTLEEL, (K6)

8) E6BEDTEHIZTrI VI UY RAUF—nRRILD—
BMEHy FLTLCEEL, (H6)

TRRAR
FSUO )y FREFTERLGLESIZLTLESL,
YA LS VIO L—LIZALBVNEI HN—FHEL T
éb\o

BHWMARTERLTOET S, EFWAAL Rk
[CEEZIToTSEE,

i

|
NG

¢ 25

MIBENVRYZEL, 29yFT7v IR
A2 FEOHELEZITo>TLEELY,

i }%\m

®9

BHERIDR

URPJOLTVE: Mol

22Uy FRAIK

9 R7OTEIZTES YUY RIZo IDRZABERRATTLES L, (K7)

TRRLR
EHICFZAMDEOK S ITHEEET TS,

MR RS I I—LITALGENE I BN—FHEL TLEEL,

MIFEFANVRYZEL, FyFT7v IR
12 FEDOWHELEFIT>TLESLY,

B LR
127 | 127

82

157

X7

53004-AT026_3-1. 01



(10 ABIZZ Yy TFy FERMFFTSEEL, (B6.H8)

HEWARTRTRLTOWESA, E@WMERA L RKRICHEE
ZIT2TLESL,

AN TSHY FDRE Y RRIL MIZRKRY O EET
HTLLEEL, (H9)

=

X9V ITSHY bk

ROV EITSTY P 2RERENICEFFTLES Y

« = _—
/\

@\ ARV T

S

EE

A2) b5 29Uy RIZoA T T7 vy T) ERMFIFLTLESL, (B10)

1) (10) TEAFFEI Uy TFy MR R ITS7y bERIFIFLTLCESL,

2) bSO YYRIZOA VT Ty TVERE, O TSy FMIERFFLTLEEL,
A UTTZ7y bRH, U7 TSy FLHZEREFIF LTS,
D7 73547y FMEERROMF VDTS AN ETERLMEIZA Y £9,

B w N

B3
B4
B5
B6
B11.

L ROVEITSHY b
. 2RYEISHY b
. UTF7IS47y FRH
. TF7ITSHry kLA
ATy v M8
TL—rTw v M8

Fy koM
KIvivw

732 THRIL bk N6-15

9w Ty bk N6

£ fl
LEFT SIDE

a fl
RIGHT SIDE

® 83
S B2

© B4

B11

® =
S B

86é>€934

ﬁ ?BH
3

B & s
S
B4 &

©

D
27

&

5

RKITv v EARDFWN-EA
SO Uy FRICES K SIS
B FTLEEL,

10

53004-AT026_3-1. 01



(1) HBITSry FAE RS VI Yy FAUF—RRILIZR B
HIFLTLEEW, (F12) WRI 57 A
v FEROREWVAH FS2H Yy RERIFRED L
B (EEEkA) flErYET., (®11, F12)

(IOBBTST Y FALUTTSH Y RRH, UFZ IS4y b
LHERAFLTCESL, (F12)

(15 HHm TSy FAICHBTS,y B, RISy kO L
#REFFLTLESL, (B12) B 11

. UF7I3% v hRH
. WT7T37y hLH
MBI TV M A
RISy B (R)
RISy G (B
. 75U TRIL b N6-15
IS Fy N6

~N o 0~ o O

o @

(16) BT Soy +B, RISHTYRCERSVHY Y YR
AF—=NRRNIZHTHL, REB4BEFREY—F2T
LTLESL, (B13)

(N 4RI S7v B, #WERIS7ry FCEWLSTZARSL.
R—FVJEMIZO TORERMFI TS, (B14)

MIRIEINVBRYZEL, F9FF7yvIRAU b
ZOWELEEITo>TLEELY,

8 53004-AT026_3-1. 01



(18) (17) TRAF=RICHET S v +B, &Iy +C
FHREMRMTLTLESL, (B14, B15) _ .

2529+ v b M6

AN <Y TSy FEBRTELTWS Ty kM8 EARFED L
T &L, (B10)

(BT hLo - 25N-m { 2. 5kefem 1) iggj TSy kB TSy b C

cS29Uy KA oF—RRIL

N X
NEFE
@)y M IXHE FILY TOFEFITEZRARY CDEND
RETDETHEITH>TLEEILY,

T3V TMRIL b+ M6-15

=15

20) & 75 TARIL B N6-15 ZAREED LT FEELY, 2 = —
(#41+ kLo - 10N-m { 1.0kgf-m }) TR Eys

QBT TREEHEREL, FEOALZVYIHNLGTOIHERLT
CEEEW,

22) FrS2H Yy RERDN—FRREETDESIZEL. O
FIRAEEHELTLESL, ZOB, £S5y hEE
FN—RADFEHENENESICLTLEEL,

23) k5290w K RY LNRRILZERMAITTLEEL,
(E16) pE0s Yy TEERLERA,

s %
NNDPFNAC I =

525y

CHONYTIDIAFTREF (—) IT75—TILE—ZF L%
Bt FTLREEL,

AT (FHR TR DR
IO URBIEIDHER IV UREIR DR
HERIER i fERIER 2
N T R—RAEDERENEIE > TULVELVA . BBRICKBTFHEILHELD.
NYTUDIAFRFFIZT—TILE—ZF)L TA KU GREICEEIFTE LD,
MAHEEICIA TSN TS, IVPUFEEIEL. RIL EABATULE L.
RIL k- F v MEOFEOENIZE L. ( FERMER D& THESR )
AT =B RADE G & Fi L TULVE LA,

s - 58

BEITEIER L TWV=E< 012, BEEZEET SAIICEBTAERRET > TS,

OLZELREBIRSAN—DEETT. BIREL TS,

O 1—HF—TZaTFNICRBEEINTVEIFHELSMNIFEMEZFITKELTILEL,

OHEENBEIHEEHR B TIHMEMITHNET, BTEMEFITERELTIESL,

OETH. BE - BR - RHEOEREAH > IGAICIK. A—HF—I 27N> THBL TS,

ORHURZEOLNDFIL, BT RO —F—DF-OICEKFRAZEHEEL < FZE0N,

OAUGEREN BN TIRICIET, BT EFREBICEKEL TS,

OEFAEMTORETRIT TS,

OBFANIK. RTAEERKRICHESE., TV ADNTFETOTLESWL, P uF— (BRBEF. aVRXY U FEEFATVS
M) OFERZETTIESN,

OEHMICAIL b - F v MBIZEACHEINLG VN EREREL TIEEL,

OEH - HMFTAUMAHE - ER LGS, LELIZBET NI LTS,

OABBEER. AXTTOEHEZFTHARRAMNOCULLELSHE, HROMELAELEOERIZKY., HAKRBICKE.
EHNREEST HHEELHYFIDTHOMLHITHEILZELY,

9 53004-AT026_3-1. 01



S@

http://www.hks-power.co.jp/

HREM Ty F 77— T2
T418-0192 #mEEET=HtIL7181

BMITIES - Sndl
Unauthorized reproductionis strictly prohibited.

10

53004-AT026_3-1. 01



HK'S

Body Kit TYPE-S

U740
Rear Wing

Instruction Manual

NAME OF PRODUCT | Body Kit TYPE-S Rear Wing
PART NUMBER 53004-AT026
@D TOYOTA GR86 3BA-ZN8

APPLICATION @ SUBARU BRZ 3BA-ZD8
ENGINE @, QFA24
YEAR D, 2022 -
REMARKS

Published in September, 2022 by HKS Co., Ltd.
(Unauthorized reproduction is strictly prohibited.)
E03311-T25060-00

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform service opera-
tions on your vehicle. This manual assumes that you are familiar with typical automotive systems and basic service and repair
procedures. Do not attempt to carry out the operations shown in this manual unless these assumptions are correct. Always
have access to a factory repair manual. To avoid injury, follow the safety precautions contained in the factory service manual.

@ This manual indicates items you need to pay attention to in order to install this product safely and lists precautions to avoid
any possible damage and/or accidents.

@ HKS will not be responsible for any damage caused by incorrect installation and/or use of this product.

@ HKS will not be responsible for any labor expenses, related fees or losses incurred during vehicle downtime.

@ This product was designed based on installing it onto a factory vehicle. The performance and/or safety cannot be guaran-
teed if this product was installed onto other inapplicable vehicles.

@ Check if your vehicle is applicable for this product.

@ If vehicle was repaired after being previously damaged in an accident, body dimensions may have slightly changed and
may cause difficulties when installing this product. Check the vehicle conditions before installation.

@ Each vehicle may have a variation in gap between body parts. Temporary fit the kit parts before installation and painting to
check. HKS is not responsible for any modified or painted parts and doesn’t accept return.

@ Occasional small, shallow scratches in the product surface are a result of the production process and will not affect product
finish after proper preparation and painting

@ The specifications of this product are subject to be changed without notice.

@ This manual is subject to be revised without notice.

@ For any lost parts, consumables or manual, please contact an Authorized HKS Dealer.

11 53004-AT026_3-1. 01



@ HKS is not responsible for any accidents due to installation or use of this product.

@ Driving on a public road for modified vehicles may be a subject to regulations.

@ Installation and painting of this product should be carried out by a professional workshop.

@ Installation and painting of this product requires special tools and knowledge.

@ Installation of this product requires modification of vehicle body panels and product parts. Follow the provided installation
manual and perform it safely.

@ Do not use any parts that are not included in this product during the installation.

@ HKS is not responsible for any accidents, damage or defect occurred due to use of parts not included in the part list of this
product.

@ Air bubbles or deformation may occur to the surface of the product under direct sunlight at temperature of 40°C/104°F and
higher, due to the product material.

SAFETY PRECAUTIONS

/\ WARNING

@ To prevent electrical damage/burns/fire, always:
- Disconnect the negative terminal of the battery before beginning installation.
- When disconnecting wires/connectors, take extra care to avoid breaking/snapping the connectors.

/\ CAUTION

@ Do not misuse this product.
- Misuse of this product may lead to engine damage.
- Misuse of this product may lead to loss of its original function.
@ This product contains items made of FRP. (FRP: Fiber Reinforced Plastics)
- Deformation, damage or discoloration may occur due to excessive force, impact or high heat applied.
@ Modified parts of the painted surface need to be painted to prevent corrosion.
@ Before securing the bolts after all the painting was done, apply the screw locking agent.
@ Reinforcement of the product may be required depending on the usage conditions.
@ Always wear the safety goggles and protective mask during your work.

- Make sure that all of the parts listed in the Parts List are included in the kit.

- Reference the factory service manual for the vehicle when removing factory parts.

- Be careful when handling this product; avoid dropping or subjecting it to excessive impact. Failure to do so may result in
product damage or improper installation.

- Use the proper tools when tightening nuts and bolts. If over tightened, the bolts may become damaged.

- Keep the removed factory parts in a safe place for ease of re-installation at a later date (if necessary).
When reinstalling the removed factory parts, make sure to reinstall them correctly.

PAINTING PROCEDURE

During painting follow the below instructions to prevent the cracks or breaks.
- Temporary fit the kit parts before installation and painting to check. HKS is not responsible for any modified or painted
parts and doesn’t accept return.

- Prepare surface before painting. (clean and degrease, prime, paint etc.)
1) Using silicone remover or acetone to degrease the product surface from remaining wax or silicone.
2) Sand the surface, remove scratches by sandpaper (#240 to #400).
3) Degrease again by silicone remover or acetone and dry-wipe.
4) Prime.
5) After applying a primer, sand the surface again with sandpaper (#320 or higher)

- Check the pinholes on the surface and treat them if necessary.

- Dry at ambient temperatures. If forcibly drying, the temperature must be below 50°C/122°F.

- For other materials or tools, follow the instructions according to each manufacturer.

@ Each vehicle may have a variation in gap between body parts. Temporary fit the kit parts before installation and paint-
ing to check. HKS is not responsible for any modified or painted parts and doesn’t accept return.

12 53004-AT026_3-1. 01



/N\ CAUTION

Double-sided tape and rubber molding

@ Degreas the sticking part with white gas or isopropyl alcohol (IPA). If you do not degreas it properly, the
double-sided tape will come off easily.

@ It cannot be re-pasted.

@ Adhesive capacity decreases when the environmental temperature is as low as 20 °C or less. In that case,
warm the pasted part before use.

@ Please refrain from washing the car for 24 hours after installing this product so that it will not get wet.

Installation of Parts

@ Reinforce the product or surroundings depending on the usage conditions.
- A user who often drives in a high-speed range of more than 210 km/h (130miles/h) or faster.
- A user who often drives the obstacle course in the middle-speed range.

others
PARTS LIST
No. Description QT Image No. Description QT Image
Reinf Bracket
: Wing Assy ] 6 einforce Bracket | | \
A
9 Q
Reinf Brack
2 Mount Bracket 2 1 einforce Bracket 2
B S
LONG
Reinf Bracket \
3 Front Bracket 2 8 en orcg racke 2
SHORT
Rear Bracket
s ear Bracke 1 9 Accessory Kit 1 @
RH ( /
Rear Bracket ‘ )
5 LH 1 k 10| Instruction Manual | 1
<>

13 53004-AT026_3-1.



Accessory Kit
No. Description QT Image Remarks No. Description QT Image Remarks
B1 Stud Bolt 4 % M8-35 | |B7|  FlangeNut |7 @ M6
B2| SpringWasher | 4 M8 pg| Button HeadBolt |, M6-25
Black
B3|  FlatWasher | 4 M8 B9 Washer 4 @ M6
Black
B4 Nut A D M8 BIO Nut 4 M6
= Black
B5 Large Washer 2 8.5mm BN Clip Nut 2 M6
-28mm
B6 Flange Bolt 13 % M6-15 B12 Sponge 4

INSTALLATION

(1) Disconnect the cable terminal from the negative (-) termi-
nal of the vehicle’s battery.

(2) Open the trunk lid to remove the trunk lid trim panel.
(Dia. 1)

(3) Remove the connectors from the harnesses on the back
of the trunk lid. Remove the clips. Place it in a place
where it does not affect your work. (Dia. 2)

=

Trunk Lid Trim Panel

53004-AT026_3-1. 01



(4) Attach the stud bolts to the mount bracket. (Dia. 3)

(Tightening torque: 20 N-m {2.0 kgf-m}) Mount Bracket
Then, attach the side that does not have a hexagonal hole /
to the mount bracket side.

QQQ!

[%
Apply a screw locking agent (LOCTITE243 equivalent) to @
the threaded part of the stud bolts. g

(5) Install the mount brackets to the wing assy. (Dia. 4, 5) %
(Tightening torque: 10 N-m {1.0 kgf-m})

%\ Stud Bolt
Fix them by tightening the nuts (NOT button head bolts)

to protect the painting. Attach to each of 2 mounting brackets. | Dia. 3
Wing Assy
’ Washer Black M6
Wing Assy FRONT — Nut Black M6 \ ,\v/ OUTER SIDE —
Washer Black M6 Button Head Bolt
Nut Black M6 Black M6-25
AN
Mount Bracket _\_
Mount Bracket | Dia. 4

15 53004-AT026_3-1. 01



(6) Make a hole of 35 mm diameter on both sides of the trunk lid inner panel, following the position shown in section A of Dia. 6.

(Dia. 6)

(7) Make a hole of 9 mm diameter on both sides of the trunk lid inner panel, following the position shown in section A of Dia. 6.

(Dia. 6)

(8) Cut the trunk lid inner panel partially following the position shown in section B of Dia. 6. (Dia. 6)

ADVICE:
Not to penetrate the surface of the trunk lid when making the hole.
Cover the trunk room to avoid entering the chips into the trunk room.

This procedure refers to the right side of the vehicle.
The same procedure is required for the left side as well.

Remove the burr and treat the cut surface with
touch-up paint after processing.

On the centerline of the rib

Back of the trunk lid

(9) Make a hole of 9 mm diameter at the trunk lid in 4 places, following the position shown in Dia. 7. (Dia. 7)

ADVICE:
Be careful not to scratch the vehicle.
Cover the trunk room to avoid entering the chips into the trunk room.

CENTER

Remove the burr and treat the cut surface with 127

127

touch-up paint after processing.

—

(10) Attach the clip nut on section A. (Dia. 6, 8)

This procedure refers to the right side of the vehicle.
The same procedure is required for the left side as well.

53004-AT026_3-1. 01



(11) Install the sponges to the stud bolts of the mount bracket.

(Dia. 9) —_—e =
Mm /\

/@

T Sponge

Attach it to each stud bolt.

[Dia.9

(12) Temporarily install the wing assembly to the trunk lid. (Dia. 10)

1) Temporarily install the front bracket to the clip nut attached in (10).
2) Place the wing assembly on the trunk lid and temporarily install it to the front bracket.
3) Temporally install the rear bracket RH and rear bracket LH.
Then, the reinforced plate side of the rear bracket should be faced at the center of the vehicle.

= f a f
LEFT SIDE RIGHT SIDE

2. Mount Bracket

3. Front Bracket

4. Rear Bracket RH

5. Rear Bracket LH
B2. Spring Washer M8
B3. Flat Washer M8

B4. Nut M8 © B4 o B

B5. Large Washer S B

B6. Flange Bolt M6-15 B & = B &
B11. Clip Nut ©

G Install the large washer while the

corner R should be facing the

Q trunk lid side.
C [ | \

Dia.10

17 53004-AT026_3-1. 01



(13) Temporarily install the reinforce bracket A to the trunk lid
inner panel. (Dia. 12)
Then, the narrow pitch side of the nut hole of the reinforce Narrow
bracket A should be the upper side (rear side of the vehi- |
cle) when the trunk lid is opened. (Dia. 11, 12)

Reinforce Bracket A

(14) Temporarily install the reinforce bracket A to the rear
bracket RH and the rear bracket LH. (Dia. 12)

Wide

(15) Temporarily install the reinforce bracket B and the _
reinforce bracket C to the reinforce bracket A. (Dia. 12) Dia. 1

— \\\\\ = /

I\ \
B6 % \ \\ B7 / " / B6
e“ (e/

4. Rear Bracket RH
5. Rear Bracket LH
6. Reinforce Bracket A
7.Reinforce Bracket B (LONG)
8. Reinforce Bracket C (SHORT)
B6. Flange Bolt M6-15
B7.Flange Nut M6

(16) Place the reinforce bracket B and the reinforce bracket C
on the trunk lid inner panel. Mark the hole positions in 4
places. (Dia. 13)

(17) Remove the reinforce bracket B and the reinforce bracket C
temporarily. Make the holes of 7 mm diameter in 4 marked
places. (Dia. 14)

Remove the burr and treat the cut surface with
touch-up paint after processing.

18 53004-AT026_3-1. 01



(18) Temporarily reinstall the reinforce bracket B and the
reinforce bracket C to the holes made in step (17).

(Dia. 14, 15) Flange Nut M6

Trunk Lid Inner Panel
(19) Tighten the M8 nuts that secures the mount brackets.

(Dia. 10) (Tightening torque: 25 N-m {2.5 kgf-m}) E Reinforce Bracket B

Reinforce Bracket C
/\ CAUTION

@ Tighten the M8 nut with the specified torque several
times until the attached sponge is pressed and to be
stable. Dia.15

Flange Bolt M6-15

(20) Tighten the M6-15 Bolts.
(Tightening torque: 10 N-m {1.0 kgf-m})

(21) Check the mounting condition and check for any floating
or rattling.

(22) Connect the connector of the harness of the back of
the trunk lid and place it in its original state. Then, each
bracket should not contact the stock harness.

(23) Reinstall the trunk lid trim panel. (Dia. 16)
The clip in the center is not used.

i o ———
Trunk Lid Trim Panel

(24) Reconnect the negative (-) terminal to the vehicle’s bat-
tery.

CONFIRMATION AFTER INSTALLATION

Check the following after the installation process is complete.

(1) Check the following before starting the engine:
e Make sure all pipes and hoses are routed and connected correctly.
o Make sure the cable terminal connects with the negative terminal of the battery.
o Make sure all bolts and nuts are tightened.
e Make sure all installed components do not come in contact with other parts.

(2) Start the engine and check the following:
e Make sure the installed parts are not hitting each other.
e Make sure there is no abnormal state during idle.
e Make sure there are no loose parts after the engine is stopped.

19 53004-AT026_3-1. 01



MAINTENANCE

Proper daily maintenance of this product is necessary in order to maintain the safety, reliability, and function of this product.

Maintenance is the responsibility of the driver/owner.

- If work needs to be performed outside the scope of this manual, consult a professional.

- If the vehicle becomes damaged, have the repairs performed by a professional.

- If you experience abnormal noises, scents, or vibrations from the vehicle while driving, reference the vehicle’s Owner’s Manual.

- If this product is ever sold, please give this Instruction Manual to the new owner.

- When removing this product from the vehicle, please consult a professional.

- Avoid using an automatic car wash.

- For cleaning and care for this product, a wax coating is required same as for the body surface. Do not use a thinner which con-
tains the organic solvent or polishing compound.

- Regularly check if the bolts and nuts are secured firmly.

- Remove this product immediately if the product was damaged or deformed by accident or accidental contact.

- Air bubbles or deformation may occur to the surface of the product under direct sunlight at temperature of 40°C/104°F and
higher, due to the product material.

http://www.hks-power.co.jp/
HKS Co.,Ltd.

7181Kitayama, Fujinomiya, Shizuoka 418-0192, JAPAN

BMITIES - Sndl
Unauthorized reproductionis strictly prohibited.

20 53004-AT026_3-1. 01



